
ENGINEER MANUAL

ENGINEERING AND DESIGN

Domestic Wastewater Treatment

Mobilization Construction

DEPARTMENT OF THE ARMY
CORPS OF ENGINEERS

OFFICE OF THE CHIEF OF - ENGINEERS

EM 1110-3- 172
May 1984



DEPARTMENT OF THE ARMY

	

EM 1110-3-172
U .S . Army Corps of Engineers

DAEN-ECE-G

	

Washington, D .C . 20314

Engineer Manual
No . 1110-3-172

	

11 May 1984

Engineering and Design
DOMESTIC WASTEWATER TREATMENT
Mobilization Construction

1 . Purpose . , This manual provides guidance for the planning and design of
domestic wastewater treatment plants at U .S . Army mobilization facilities .

2 . Applicability . This manual is applicable to all field operating
activities having mobilization construction responsibilities .
[...]
treatment plants or in pumping stations may be divided into the
following classifications :

(1) Trash racks, which have a clear opening between bars of
1-1/2 to 4 inches and are usually cleaned by hand, by means of a hoist,
or possibly by a power-operated rake .

(2) Standard mechanically cleaned bar screen, with clear
openings from 1/2 to 1-1/2 inches (figure 7-1) .

(3) Fine screen, with openings 1/4 inch wide or smaller .

b . Design basis . Screens will be located where they are readily
accessible . An approach velocity of 2 fps, based on average flow of
wastewater through the open area, is required for manually cleaned .bar
screens . For mechanically cleaned screens, the approach velocity will
not exceed 3 .0 fps at maximum flows .

(1) Bar spacing . Clear openings of 1 inch are usually
satisfactory for bar spacing, but 1/2 to 1-1/2 inch openings may be
used . The standard practice will be to use 5/16-inch by 2-inch bars up
to 6 feet in length and 3/8-inch by 2-inch or 3/8-inch by 2-1/2-inch
bars up to 12 feet in length . The bar will be long enough to extend
above the maximum sewage level by at least 9 inches .

(2) Size of screen channel . The maximum velocity through the
screen bars, based on maximum normal daily flow, will be 2 .0 fps . For
wet weather flows or periods of emergency flow, a maximum velocity of
3 .0 fps will be allowed . This velocity will be calculated on the basis
of the screen being entirely free from debris . To select the proper
channel size, knowing the maximum storm flow and the maximum daily
normal flow, the procedure is as follows : the sewage flow (mgd)
multiplied by the factor 1 .547 will give the sewage flow (cfs) . This
flow in cfs divided by the efficiency factor obtained from table 7-1
will give the wet area required for the screen channel . The minimum
width of the channel should be 2 feet, and the maximum width of the

EM 1110-3-172
11 May 84



Envirex Inc, (Noncopyrighted)

FIGURE 7-1. : SCHEMATIC OF HEAVY DUTY MECHANICALLY CLEANED BAR SCREEN

7-2



7-3

EM 1110-3-172
11 May 84

channel should be 4 feet . As a rule it is desirable to keep the sewage
in the screen channel as shallow as possible in order to keep down the
head loss through the plant ; therefore, the allowable depth in the
channel may be a factor in determining the size of the screen . In any
event, from the cross-sectional area in the channel, the width and
depth of the channel can be readily obtained by dividing the wet area
by the depth or width, whichever is the known quantity .

(3) Velocity check . Although screen channels are usually
designed on the basis of maximum normal flow or maximum storm flow, it
is important to check the velocities which would be obtained through
the screen from minimum or intermediate flows .

	

The screen will be
designed so that at any period of flow the velocities through the
screen do not exceed 3 fps under any flow condition .

(4) Channel configuration . Considerable attention should be
given to the design of the screen channel to make certain that
conditions are as favorable as possible for efficient operation of the
bar screen . The channel in front of the screen must be straight for 25
feet . Mechanical screens with bars inclined at an angle of 15 degrees
from the vertical will be installed .

(5) Screenings . The graph shown in figure 7-2 will be used to
predict the average amount of screenings that will be collected on the
bar screen . The information required to make this estimate is flow and
bar spacing . Grinding of the screenings (and returning them to the
wastewater flow), incineration, and landfilling operations are
satisfactory methods for disposal of the screenings .

6) Design procedure . Select bar size and spacing and determine
efficiency factor . Determine number of units desired . Divide total
maximum daily flow or total maximum storm flow by the number of screens
desired to obtain maximum flow per screen . The procedure is then as
follows :

Maximum daily flow in mgd x 1 .5.47 = maximum daily flow in cfs .

Maximum storm flow in mgd x 1 .547 = maximum storm flow in cfs .

Table 7-1 .

Bar Size
inches

Efficiencies

Openings
inches

of Bar Spacing

Efficiency,

1/4 1 0 .800
5/16 1 0 .768
3/8 1 0 .728
7/16 1 0 .696
1/2 1 0 .667



EM lll0-3-l72
ll May 84

L__L-

	

I

	

~ 71

531

D^S`Ar~~

	

e~'~
,rO -A

	

AV,.,_ , .,_.__~_ .'~

~ `^"r,' , . `o~`, "- .~

FIoDgj 7-2 FP0F GCBFfNIpqS C0I&ECIEP 0N D4D SCRIENS

7-4

CY

ItIn



_cfs = net area through bars for maximum daily flow .
2

_cfs = net area through bars for maximum storm flow .
3

Whichever of the above gives the larger value should be used for
design .

Net area in square feet

	

= gross area or channel cross-
Efficiency coefficient for bars

	

section wet area .

Minimum width of bar rack = 2 feet ; Maximum width = 4 feet

_Channel cross-section wet area = Corresponding depth or width
Maximum desired width or depth

These figures are based on recessing channel walls 6 inches each side
for chain tracks and screen frame . The overall width of screen frame
is 12 inches greater than width of bar rack . If not possible to recess
walls, the channel should be made 1 foot wider than figured above .

(7) Sample calculation . Assume :

Maximum daily flow = 4 mgd
Maximum storm flow = 7 mgd
Maximum allowable velocity
through bar rack for
maximum daily flow = 2 fps .

Then, using the design procedure in the preceding paragraph :

Maximum daily flow = 4 x 1 .547 = 6 .188 cfs .
Maximum storm flow = 7 x 1 .547 = 10 .829 cfs .

Gross Area = 3 .61 = 4 .70 square feet
0 .768

7-5

EM 1110-3-172
11 May 84

Since Q = Av, 6 .188 = A x 2, and the net area A through the bars is
3 .094 square feet . For a maximum allowable velocity through the bar
rack of 3 fps during maximum storm flow, the net area through the bars
must be 10 .829/3 = 3 .61 square feet . The gross area will be based on
the larger of the two net areas, in this case 3 .61 square feet . A rack
consisting of 2-inch by 5/16-inch bars spaced to provide clear openings
of 1 inch has an efficiency of 0 .768 (table 7-1), yeilding :

The channel width in this case might be established at 3 feet, in which
case the water depth would be 4 .70/3 .0 = 1 .57 feet . This is a
theoretical water depth which may be affected by subsequent plant



EM 1110-3-172
'11 May 84

units . The head loss through a bar rack is computed from the following
equation :

h= V2 - v 2
45

where :

h = head loss in feet
V = velocity through rack
v = velocity upstream of rack

h = 0 .0222 (V2 - v2)

Again making use of Q = Av,

v = 10 .829/4 .70 = 2 .3 fps

Therefore :

h = 0 .222 (32 - 2 .32)
= 0 .222 x 3 .7
= 0 .082 foot, or approximately 1 inch

If the screen is half plugged with screenings, leaves, and other
debris : From Q = Av the area is directly proportional to the velocity .
In other words, if the area is cut in half, the velocity must double .
The head loss therefore is :

h = 0 .0222 (62 - 2 .32)
= 0 .0222 x 30 .7
= 0 .682 foot, or approximately . 8-1/4 inch

The increase in head loss is over one-half foot as the screen becomes
half plugged . The need for accurate control of the cleaning cycle, and
protection against surge loads, is thus demonstrated .



8-3 . Design parameters .

CHAPTER 8

SEDIMENTATION

EM 1110-3-172
11 May 84

8-1 . General considerations . In sedimentation, settling tanks are
used for removing settleable solids and.for reducing the suspended
solids content in wastewater . Selection of sedimentation depends on
plant size, the nature of the wastewater to be treated, and effluent
requirements .

8-2 . Functions and types of sedimentation units . In most facilities,
primary sedimentation is currently used as a preliminary step ahead of
biological treatment . Sedimentation tanks are designed to operate
continuously . They are usually rectangular or circular and have
hoppers for sludge collection . Most sedimentation tanks are
constructed with gently sloped bottoms and have sludge hoppers with
relatively steep sides . Non-mechanized settling tanks are used only in
very small installations ; the sludge moves to hoppers by gravity where
it is removed .

a . Design of primary sedimentation tanks . The function of primary
sedimentation is to reduce the load on the biological treatment units .
Efficiently designed and operated primary sedimentation tanks should
remove 50 to 65 percent of the suspended solids and 25 to 40 percent of
the BOD .

b . Secondary sedimentation tanks for activated sludge plants . The
function of the activated sludge settling tanks is to separate the
activated-sludge solids from the mixed liquor . It is the final
treatment step in the secondary treatment process . The effluent from
the final sedimentation tank should be well-clarified, stable effluent
low in BOD and suspended solids .

c . Secondary sedimentation tanks for. trickling filter plants . The
function of these settling tanks is to produce a clarified effluent .
On Army installations, it is common practice to recirculate the settled
sludge to the primary sedimentation basin or the trickling filter .

a . Primary settling tanks . The tanks will be designed for the
average daily flow or daily flow equivalent to the peak hourly flow
that requires the largest surface area . Surface loading rates for
primary settling tanks are given in table 8-1 . All tank piping,
channels, inlets, outlets, and weirs will be designed to accommodate
peak flows . Use 3 .0 times average hourly flow if specific peak flows
are not documented . Facility designs will normally include two tanks .
Each tank will be sized, as a maximum, for 50 percent of the plant
design flow .



EM 1110-3-172
11 May 84

Table 8-1 . Surface Loading Rates for Primary Settling Tanks

ThÎ eserates must be based on the effective areas (figures 8-1 and
8-2) .

b . Secondary sedimentation tanks . The sedimentation tanks should
be designed for the flow (average or peak) that requires the largest
surface area . Surface loading rates for secondary settling tanks are
given in table 8-2 . Similar to primary tanks, the facility designs
will normally include two tanks, each handling 50 percent of the
design flow .

Table 8-2 . Surface Loading Rates for-Secondary Sedimentation Tanks

Surface Loading Ratel, gpd/square feet

IThese rates must be based on the effective areas (figures 8-1 and
8-2) .

c . General design considerations for all clarifiers .

(1) Detention period . Detention time is commonly specified as
2 .5 hours for primary tanks serving all types of plants, except when
preceding an activated sludge system, where detention time is specified
as 1 .5 hours . Selection of optimum detention time will depend on the
tank depth and the overflow rate . For those Army installations where
the contributing population is largely nonresident, the detention
period to be used in design of primary settling tanks is 2 hours, based
on the average hourly rate for the 8-hour period when the maximum
number of personnel will be contributing to sewage flow .

8-2

Plant Design Flow
mgd

Average Flow Peak Flow

0-0 .01 100 200
0 .01-0 .1 300 500
0 .1-1 400 600

1-10 500 700
above 10 600 800

Plant Design Flow
mgd

Surface Loading Rate l,
Average Flow

gpd/square foot
Peak Flow

0-0 .01 300 500
0 .01-0 .10 500 800
0 .10-1 .00 600 1,000
1 .00-10 .0 800 1,200
above 10 .0 1,000 1,200



QW
Q
W
KQJV
2
NN
9
Z

W
a-

100

80

60

40

20

0

U . S . Army Corps of Engineers

TOTAL AREA OF RECTANGULAR CLARIFIER, SO FT X 1,000

EM 1110-3-172
11 May 84

FIGURE 8-1 EFFECTIVE SURFACE AREA ADJUSTMENTS FOR INLET-OUTLET LOSSES
IN RECTANGULAR CLARIFIERS, L :W=4

NOTE : For any side-water depth .

D 5 10 15 20 25 3



EM 1110-3-172
11 May 84

QW
Q
W
W
QJU
2

0J
H
U
Wd

100

80

60

40

20

0 t
0

NOTE : For any side-water depth .

40 8o

	

120

DIAMETER OF CIRCULAR CLARIFIERS, FT

U . S . Army Corps of Engineers

FIGURE 8-2 .

	

EFFECTIVE SURFACE AREA AAjUSTMENTS FOR
INLET-OUTLET LOSSES IN CIRCULAR CLARIFIERS

160 200



8-4 . Tank types and design features .

8-5

EM 1110-3-172
11 May 84

excessive weir loadings .

(3) Typical design . Example A-1 illustrates a typical clarifier
design .

a . General features . Inlets to a settling tank will be designed to
dissipate the inlet velocity, to distribute the flow uniformly, and to
prevent short-circuiting . The inlet and outlet channels will be
designed for a minimum velocity of 2 fps at the average flow rate and
will have corners filleted to prevent deposition and collection of
solids . Tanks can be circular or rectangular . Side water depths
should be a minimum of 6 feet and a maximum of 10 feet . A 2 to 4 foot
additional depth should be provided for the sludge blanket . Limit the
use of circular clarifiers to applications greater than 25 foot
diameter . Where space permits, at least two units will be provided .

b . Rectangular tanks . The minimum length of flow from inlet to
outlet of a rectangular tank will be 10 feet in order to prevent
short-circuiting of flow in the tank . Tank length-to-width ratio
should vary between 3 :1 and 5 :1 . Tanks will be designed with a minimum
side water depth of 7 feet, except final tanks in activated sludge
plants, which will be designed with a 9-foot minimum depth .

(1) Inlets and outlets . Inlets to rectangular tanks will be
designed so as to prevent channeling of wastewater in the tank .
Submerged ports, uniformly spaced in the inlet channel, are an
effective means of securing distribution without deposition or
channeling . Outlet overflow weirs used in rectangular tanks will be of
the adjustable type, and serrated weirs are preferred over straight
ones . Overflow weirs will be used in most cases .

(2) Collection and removal of scum and sludge . Means for the
collection and removal of scum and sludge are required for all settling
tanks . The removal of scum from the tank will take place immediately
ahead of the outlet weirs and the equipment may be automatic or manual
in operation . Provisions will be made for the scum to be discharged to
a separate well or sump so that it can be either sent to the digester
or disposed of separately . Rectangular tanks will be provided with
scum troughs with the crest about 1 inch above maximum water surface
elevation . For small installations (less than 1 .0 mgd), hand-tilt
troughs consisting of a horizontal, slotted pipe that can be rotated by
a lever or screw will be used .

	

Proven mechanical scum removal devices

(2) Weir
5,000 gpd per
10,000 gpd per
Weir loading for

rate . The overflow loading on weirs
lineal foot for plants designed for
lineal foot for plants designed

plants designed for flows of more

will not exceed
less than 0 .1 mgd, or

between 0 .1 and 1 .0 mgd .
than 1 .0 mgd may be

higher, but must not exceed 12,000 gpd per lineal foot . When pumping
is required, the pump capacity will be related to tank design to avoid



EM 1110-3-172
11 May 84

such as chain-and-flight types may be used for larger installations .
To minimize the accumulation of sludge film on the sides of the sludge
hoppers, a side slope of at least 1-1/2 vertical to 1 horizontal will
be used . Separate sludge wells, into which sludge is deposited from
the sludge hoppers and from which the sludge is pumped, are preferable
to direct pump connections with the hoppers .

c . Circular tanks . Circular tank diameters range from 25 to 150
feet . Side-water depths are 7 feet as a minimum, and tank floors are
deeper at the center . Adjustable overflow weirs (V-notch type) will
extend around the entire periphery of the tank . Scum baffles,
extending down to 6 inches below water surface, will be provided ahead
of the overflow weir, and the distance betwen scum collection troughs
will not exceed 75 feet along the periphery of the clarifier . Circular
sludge-removal mechanisms with peripheral speeds of 5 to 8 fpm will be
provided for sludge collection at the center of the tank .

8-5 . Imhoff tanks . The removal of settleable solids can also be
accomplished through the use of Imhoff tanks . Imhoff tanks are simple
[...]
450 to 600 4 .0 2 .0



ET = E20 x 0 (T-20 )

where :

ET = BOD removal efficiency at T degrees C .
E20 = BOD removal, efficiency at 20 degrees C .
0

	

= Constant equal to 1 .035
T = Wastewater temperature, degrees C .

First or Single Stage :

100

1 + 0 .0085(W/VF)

10-5

EM 1110-3-172
11 May 84

(5) Peripheral duct (or channel) interconnecting vent stacks and
collecting channels .

(6) One square foot of gross area of open grating in the
ventilating manholes and vent stacks for each 250 square feet of filter
surface .

(7) When the trickling filter is constructed with top of media
or distributor arms at or near grade, with underdrain system more than
3 feet below grade, or when normal climatic conditions do not include
adequate air movement, ventilation shafts will be provided .

e . Temperature . The performance of trickling filters will be
affected by temperature changes in'the wastewater and filter films .
Filter efficiency changes attributed to temperature variations are
expressed by the following formula .

Note :

	

For values of 0(T-20 ) when 0 = 1 .035 see appendix B .

The temperature formula will be used to correct the filter performance
predicted by the NRC design formula . In areas that experience
prolonged cold and/or icing, wind breaks or dome covers for trickling
filters to prevent freezing problems will be considered .

f . Plant efficiencies . Performance efficiencies, given as BOD
removal, of single-stage and two-stage filters, are to be estimated
using formulas in the following section,

(1) National Research Council (NRC) formulas . The NRC formulas
will be used to design all stone-media trickling filters for Army
installations . NRC developed the following formulas for predicting the
stone-media trickling filter performance at 20 degrees C .



EM 1110-3-172
11 May 84

Second Stage : (Includes intermediate clarifier)

E
2

	

_100
1T2

1 + 0 .0085 (W'/V'F)
1-El

where :

El = Percent BOD removal efficiency through the first or
single-stage filter and clarifier .

W = BOD loading (pounds/day) to the first or single-stage
filter, not including recycle .

V = Volume of the first filter stage (acre-feet)
F = Recirculation factor for a particular stage, where :

F
(1 + 0 .102

R = Recirculation ratio = Recirculation flow
Plant influent flow

E2 = Percent BOD removal through the second-stage filter and
clarifier .

W1 = BOD loading (pounds/day) to the second-stage filter, not
including recycle .

V' = Volume of the second filter stage (acre-feet)

A sample problem utilizing the NRC formula is presented in appendix

(2) Other design formula . Although the NRC formula is required
for design of stone-media filters, the following formula is appropriate
for stacked synthetic media filters .

T-20Le = exp

	

- 0

	

K20 D

recirculation)

exp= Symbol designating that what follows is the exponent
to which the natural logarithm base, e, is to be raised

Q = Hydraulic loading (not including recirculation),
gpm/square foot of cross-sectional area

n = Exponent characteristics of filters (use 0 .67 for
synthetic media)

10- 6

Qn

where :

0 = Temperature constant equal to 1 .035
Lo = BOD of primary effluent (not including
Le = BOD remaining, i .e ., effluent BOD
D = Depth of filter



EM 1110-3-172
11 May 84

K20 = Treatability constant (use 0 .088 for plastic media
treating Army Installation wastewaters) .

A sample problem, utilizing this formula for a synthetic media design,
Is presented In appendix A. Unless particular filter media usage or
unusual design conditions necessitate the use of one of these formulas,
the NRC formulas will be used in design of Army facilities .

10-3 . Nitrification in trickling, filters . The development and
maintenance of nitrifying organisms In trickling filter systems depend
mainly on the organic loading and wastewater temperature . Generally,
nitrification occurs best at low BOD loadings (less than 5 pounds
BOD/day/1,000 cubic feet) and high wastewater temperature (20 degrees
C . or higher) . The degree of nitrification in trickling filters
Improves as the volumetric BOD loading is reduced . Depending on
effluent requirements, in colder climates existing trickling filter
plants will be modified to achieve a high degree of nitrification
year-round, or only during the warmer months of the year . Year-round
nitrification facilities will be designed . for the lowest daily average
wastewater temperatures experienced In the winter months . In this
Instance, the required filter volume will be greater than that required
for seasonal nitrification and will require at least two-stage
treatment . Trickling filters intended to provide 80 to 90 percent
nitrification will be designed at a hydraulic loading of 50 gpd/square
foot and an organic loading of 4 pounds BOD/day/1,000 cubic feet .

10-4 . Hydraulic components .

a . Influent distributors . Rotary reaction distributors consisting
of two or more horizontal pipes supported by a central column are
available for dosing filter beds ranging from 20 to more than 200 feet
in diameter . Distributors will be sealed by pressurized oil, neoprene
gaskets, or air-gap "non-seal" methods . Hydraulic head requirements
for distributors vary approximately as the square of the influent flow,
with the hydraulic gradient usually 12 to 24 inches above the center
line of the distributor arms at minimum flow. Distributor design must
provide : (a) a means for correcting alinement, (b) adequate structural
strength, (c) adequate pipe size to prevent velocities In excess of 4
fps at maximum flow, (d) bearings, (e) drains for dewatering the Inflow
column, and (f) pipe and openings at the end of each arm for ease of
removing ice buildups during winter operation .

	

A minimum clearance of
6 inches between media and distributor arms will be provided .
Motor-driven rotary distributors will be used only if the minimal
hydraulic head to drive the distributor Is not available . Positive
drive will be provided by a totally enclosed electric motor and gear
arrangement .

b . Dosing siphons . Wastewater may be applied to the filters by
pumps, by gravity discharge from preceding treatment units when

10-7



EM 1110-3-172
11 May 84

suitable flow characteristics have been developed, and by siphons .

for a 4-minute period so that dosing is nearly continuous .

c . Head loss computations . The net available head on the
horizontal center line of the distributor arms will be calculated by
deducting the following applicable losses from the available static
head :

Entrance loss from the primary settling tank .

(2) When using - dosing siphons : the drop in tank level dosing as
distributor pipes are filled, the friction losses in the siphon itself,
and the velocity head imparted from the siphons .

(3) Friction losses in piping and fittings .

(4) Loss through distributor column rise and center port .

(5) Friction loss in distributor arms and velocity head of
discharge through nozzles necessary to start reactor-type rotary
distributors in motion . The hydraulic head requirements of
distributors are specified by the manufacturers . The major head loss
is the elevation difference between the distributor arms and the lowest
water surface in the main underdrain channel . Approximately 8 feet of
head is lost in a 6-foot deep filter . Detailed computations and charts
for head loss in pipes are presented in EM 1110-3-174 .

10-5 . Other filter components . Table 10-3 gives a list of other
components normally associated with trickling filters and for which
design requirements are specified . Trickling filter design must
include provisions for flooding the filter and the filter walls, and
appurtenances must be able to structurally withstand the resulting
hydrostatic pressure forces when the filter is flooded. In northern
regions that are subject to extreme and/or prolonged freezing
conditions, including high wind chill factors, design considerations
must be gpep.to,providing,filter dome covers . .or wind breaks .

	

Figure
1Q-2 is 4 sectional view of a trickling filter .

Frequently during the day the flow will be less than the minimum set by
the distributor . If this is the case, a dosing tank and alternating
siphons will be required for each filter unit . Each siphon will have a
dosing tank with a volumetric capacity equal to the average flow rate



Table 10-3 . Miscellaneous Trickling Filter
Component Design Criteria

Filter Component

	

Design Requirement

EM 1110-3-172
'll May 84

.Underdrains

	

The underdrains will have a minimum slope of
1 percent . Use the larger size openings for
high rate filters .

Drainage Channels

	

Either central or peripheral drainage
channels will be used . The channels will be
designed to provide 2 fps minimum velocity at
the average daily application rate to the
filter and so that no more than 50 percent of
their cross-sectional area will be submerged

-

	

under the design hydraulic loading .

Wind Break

	

The windbreak will be constructed on the side
(if utilized)

	

of the prevailing winter wind. Its length
will be three filter diameters for each
filter diameter it is located away from the
filter's near edge . Its height will be a
minimum of 10 feet above the surface of the
filter, plus an additional 0 .1 times the
filter diameter for each filter diameter it
is located away from the filter's near edge .

Dome Cover

	

Consult approved manufacturers .
(if utilized)

U . S . Army Corps of Engineers



-+
-3 M PO -t7
l Z H En



CHAPTER 11

ACTIVATED SLUDGE PLANTS

EM 1110-3-172
11 May 84

11-1 . General considerations . The activated sludge process is a
biological treatment process in which a mixture of wastewater and
microorganisms is agitated and aerated . The activated sludge mixed
liquor is subsequently separated by sedimentation, and the sludge is
returned to the process, with some withdrawn as waste sludge . This
chapter presents the different modifications of the conventional
activated sludge process, including general bases for design, methods
of aeration, and design factors for aeration tanks, final sedimentation
units, and sludge handling systems . All designed processes will
include preliminary treatment consisting of screening as a minimum .

a . Basic process .' Basically the activated sludge process uses
microorganisms in suspension to oxidize soluble and colloidal organics
to carbon dioxide and water in the presence of molecular oxygen .
During oxidation, portions of the organic material are synthesized into
new cells . Oxygen is required to support the oxidation and synthesis
reactions . The solids generated must be separated in a clarifier for
recycle to the aeration tank ; the excess sludge is withdrawn for
treatment and disposal .

b . Modifications of the process . Modifications to the conventional
activated sludge process include step aeration, contact stabilization,
plug flow, completely mixed, and extended aeration systems .

11-2 . Activated sludge processes . The . two basic reactor types are
plug-flow and complete-mix models . In plug flow, fluid particles pass
through the tank and are discharged in the same sequence in which they
enter . Complete mixing occurs when the particles entering the tank are
immediately dispersed throughout the tank . Because of the continuous
mixing, completely mixed units are less susceptible to upsets caused by
toxic chemicals or shock loadings than are plug-flow units .

a . Conventional activated sludge . In a conventional (plug-flow)
activated sludge plant, the primary-treated wastewater and acclimated
microorganisms (i .e ., activated sludge or biomass) are aerated in a
basin or tank . After a sufficient aeration period the flocculent
activated sludge solids are separated from the wastewater in a
secondary clarifier . The clarified wastewater flows forward for
further treatment or discharge . A portion of the clarifier underflow
sludge is returned to the aeration basin for mixing with the
primary-treated influent to the basin, and the remaining sludge is
returned to head of plant . The portion recirculated is determined on
the basis of the ratio of MLVSS to influent wastewater BOD which will
produce the maximum removal of organic material from the wastewater .
Recirculation varies from 25 to 50 percent of the raw wastewater flow,



EM 1110-3-172
11 May 84

depending on treatment conditions and wastewater characteristics . A
flow schematic for a conventional activated sludge plant is shown in
figure 11-1a .

b . Step aeration . In this process, the influent wastewater is
introduced at various points along the length of the aeration tank .
Sludge return varies between 25 and 50 percent . Aeration or the oxygen
requirement during step aeration (3 to 7 hours) is about half that
required for the conventional process . This results from a more
efficient biomass utilization in the aeration basin, allowing organic
loadings of 30 to 50 pounds BOD per 1,000 cubic feet per day, as
compared to loadings of 30 to 40 pounds BOD per 1,000 cubic feet per
day permitted for conventional systems . A flow schematic for a step
aeration activated sludge plant is shown in figure 11-lb .

c . Contact stabilization . The contact stabilization activated
sludge process is characterized by a two-step aeration system .
Aeration of short duration (1/2 to 2 hours) is provided in the contact
tank, where raw or primary settled wastewater is mixed with the
activated sludge in the contact tank . The effluent from the contact
tank is then settled in a final settling tank . The settled activated
sludge to be recycled .from the final clarifier is drawn to a separate
reaeration or stabilization basin for 3 to 6 hours of aeration time .
It is then returned to the contact aeration basin for mixing with the
incoming raw wastewater or primary settled effluent . In addition to a
shorter wastewater aeration time, the contact stabilization process has
the advantage of being able to handle greater shock and toxic loadings
than conventional systems because of the buffering capacity of the
biomass in the stabilization tank . During these times of abnormal
loadings, most of the activated sludge is isolated from the main stream
of the plant flow . Contact stabilization plants will not be used
unless daily variations of hydraulic or organic loadings routinely
exceed a ratio of 3 :l on consecutive days . A flow schematic for a
contact stabilization activated sludge plant is shown in figure 11-1c .

d .

	

Completely mixed activated sludge .

	

In the completely mixed
process, influent wastewater and the recycled sludge are introduced
uniformly through the aeration tank . This allows for uniform oxygen
demand throughout the aeration tank, and adds operational stability
when treating shock loads . Aeration time ranges between 3 and 6 hours .
Recirculation ratios in a completely mixed system will range from 50 to
150 percent . A flow schematic for a completely mixed activated sludge
plant is shown in figure 11-1d .

e . Extended aeration . Extended aeration activated sludge plants
are designed to provide an aeration period of from 18 to 36 hours for
low organic loadings of less than 20 . pounds BOD per 1,000 cubic feet of
aeration tank volume . This approach, which is to be used for treatment.
plants a.f less than 0, .1 mgd capacity, reduces, the amqunt of sl,udg.e

11-2



RAW
14ASTEWATER

FIGURE 11-la

	

CONVENTIONAL ACTIVATED SLUDGE FLOW DIAGRAM

AERATION TANK
3-7 HOURS DETENTION TIME

EXCESS SLUDGE

FIGURE 11-lb

	

STEP AERATION FLOW DIAGRAM

U . S . Army Corps of Engineers

FIGURE 11-1 . ACTIVATED SLUDGE FLOW DIAGRAMS

11- 3

EM 1110-3-172
11 May 84

FINAL
EFFLUENT

FINAL
EFFLUENT



EM 1110-3-172
11 May 84

RAW
WASTEWATER

RAW
WASTEWATER

FIGURE 11-1c

	

CONTACT STABILIZATION FLOW DIAGRAM

U . S . Army Corps of Engineers

AERATION TANK

FIGURE 11-ld

	

COMPLETELY-MIXED FLOW DIAGRAM

:FIGURE 17,-1 . ACTIVATED SLUDGE. FLOW DIAGRAMS (CONTINUED)

11-4

RETURN AND
EXCESS SLUDGE

FINAL
EFFLUENT

FINAL
EFFLUENT

RIMARY I FINAL
EDIMENTA -
TION CLARIFIER

z w I3-6 HOURS
xu

SLUDGE TO a
DIGESTER

EXCESS SLUDGE RFT1 4IRN AND EXCESS SLUDGE



EM 1110-3-172
11 May 84

being wasted for disposal . It will be considered as an option in
larger plants .

f . Oxidation ditch process . The oxidation ditch process is an
attractive alternative for Army application . The process is simple to
operate and maintain and performs reliably without highly skilled
operators . There are few moving parts which can wear out or fail . By
their very nature, oxidation ditches provide flow equalization -- an
important requirement for Army plants . They need no primary clarifier
and produce a stabilized sludge which requires no further treatment
(i .e ., no anaerobic digester) . Despite their simplicity, oxidation
ditches are a flexible technology and can be configured not only for
BOD oxidation, but also for nitrification and denitrification .
Oxidation ditches have lower capital and operation and maintenance
costs t°ian any other biological process for the capacity range within
which 75 percent of all Army plants fall .

(1) An oxidation ditch is a modification of the activated-sludge
treatment process . It is commonly operated in an extended aeration
mode, although conventional activated-sludge treatment is also
possible . Typical oxidation ditch treatment systems consist of a
single, closed-loop channel 4 to 8 feet deep, with 45 degree sloping
side walls .

(2) Some form of preliminary treatment, such as screening,
normally precedes the oxidation ditch process . Primary clarification
is usually not done . Single or multiple mechanical aerators are
mounted across the channel, in a fixed or semi-fixed floating position .
Horizontal-brush, cage, or disc-type aerators or vertical-shaft
aerators designed for oxidation ditch applications are normally used .
The aerators provide mixing and circulation in the ditch, as well as
sufficient oxygen transfer . Besides BOD removal, a high degree of
nitrification may occur without special modifications because of the
ditch's long detention time (normally 16 to 24 hours) and the long
solid retention time (10 to 50 days) . Secondary clarification is
provided in a separate clarifier, although an intrachannel
clarification modification may be used, if feasible .

(3) Ditches may be built of various materials, including
concrete, shotcrete, asphalt, or impervious membranes . Concrete is the
most common . Ditch loops may be oval or circular, although "ell" and
"horseshoe" configurations have been used to maximize land usage .

11-3 . Design basis and criteria .

a . Design formulation . Table 11-1 provides design criteria .
Standard design values provided hereinafter will be used .

11- 5



EM 1110-3-172
11 May 84

b . Aeration period . The required aeration period is,a function of
influent characteristics, mixed liquor volatile suspended solids
concentration ;' and AD removal rate : The design aeration period is the
hydraulic detention time and is equal to

the
volume of the reactor

divided by the desigdinfluint wastewater flow kite .' !

c7

	

Organic loadings .

	

Tie organic loadings are tabulated in table
11-1 fo"RI'des'1200f specific activated 'sludgesludge

	

ro'c'esse- s'"A Inlahs
sizes :

	

1 "

	

"

	

I

	

"07

	

1 r

	

."j P : - !

d . Sludge production . Excess sludge production Van activated;

	

1
a
1

	

,

	

poll

	

6
e
; ~

	

I

	

I

	

~O04-
poundund

, ,

	

I

s ud .ge plank will 'AQW64 to "W between -Q And

	

N
01Slpo , Q4

1

	

.

	

, 10

	

-

	

qinik 1

	

,

- 0 .6 poundu"SAOU

	

normal organic loa i

	

A d In0
"I

O

	

I

	

1

	

I Ib/

	

ay . W, aste sludge wild' be

	

ArO&

	

to
the

PQh0,B

	

pounds QVSSId "-

	

len 't h" -

	

rI the
Pe

	

Iprimary `clar`if er' for thickening with
the

priia! k"yin' -s uage'."

	

'

	

-

11-4 . Methods of aeration . Aeration in the activated sludge process
0 1

may be a

	

t~ ~ "'""a! aeration,d'~thto''4"-'d -iffus6d'iiidpibn,kmedpanic1

	

111donj
or

a
combination of both': � , '

11- 6

Table 11 - 1 . Design Criteria for Activated Sludge Modifications

Process Type Design Flow
mgd

Aeration Period
hours

BOD
pAnds/j

Loading,
000

cubic feet

Conventional below 0 .5 7 .5 30

0 .5 to 1 .5 7 .0 35

above 1 .5 6 .0 40

Step Aeration below 1 .5 6 .0 30

above 1 .5 5 .0 50

Complete Mix All 6 .0 50

Extended Aeration below 0 .1 18 to 36 <20

Contact Stabilization below 0 .5 2 .0 contact 30
5 .0 reaeration

0 .5 to 1 .5 1 .5 contact 40
5 .0 reaeration

above 1 .5 1 .0 contact 50
4 .0 reaeration



a . Air requirements . Table 11-2 contains ranges for oxygen and air
required per pound of BOD removed for the activated sludge
modifications previously discussed . These values represent overall
process requirements . The total amount of oxygen required will vary
within the ranges shown depending upon the food to microorganism ratio
(F/M) or pounds BOD/pound MLVSS, increasing as F/M decreases . In
diffused air systems, the air requirements will vary depending on the
oxygen transfer efficiency of the diffusers employed . The designer
must recognize that the various process modifications will require
different air and oxygen distribution patterns . Also the values shown
in the table do not include allowances for nitrification or for other
plant air requirements .

Table 11-2 . Oxygen and Air Requirements for Activated
Sludge Modifications

lUse mid-point value for design purposes .

EM 1110-3-172
11 May 84

2Assuming air equipment is capable of transferring 1 .0 pound of
oxygen to the mixed liquor per pound of BOD aeration tank loading .
To these air volume requirements will be added air required for
channels, pumps, or other air-use demand .

b . Oxygen transfer rates . The oxygen transfer rates in wastewater
are affected by various physical and chemical variables, such as
temperature, degree of turbulent mixing, pressure, liquid depth, type
of aeration device, and chemical characteristics of the wastewater .
Aeration equipment will be required to maintain a minimum of 2 .0 mg/l
of dissolved oxygen in the mixed liquor at all times and provide
thorough mixing of the aeration tank or basin contents .

(1) Diffused air systems . Porous, plate, and tube diffusers are
the most common types used for diffused-air aeration systems . These
devices have demonstrated approximately the same oxygen transfer
efficiency . Specific selection will be based on cost of installation
and anticipated cost of maintenance . Individual assembly units of
diffusers will be equipped with control valves . Diffusers in any
single assembly will have substantially uniform pressure loss .

11- 7

Process lb 02/lb BOD Removedl scf Air/lb BOD Removedl2 2

Conventional 0 .8 - 1 .1 800 - 1,500

Step Aeration 0 .7 - 1 .0 800 - 1,200

Contact Stabilization 0 .7 - 1 .0 800 - 1,200

Complete Mix 0 .7 - 1 .0 800 - 1,200

Extended Aeration 1 .2 - 1 .5 1,700 - 2,000



EM 1110-3-172
11 May 84

Nonporous diffusers such as ejectors, impingement plates, jet-air
diffusers, helix-type diffusers, and nozzles are used for aerating
mixed liquor in activated sludge processes. Many of these diffusers
require as much as 50 percent more air than porous diffusers .

(2) Provisions for cleaning . Selection and design of diffuser
systems must include provisions for cleaning the diffusers and for
cleaning the air supply to minimize clogging disruptions of the
activated sludge processes .

Blowers and piping .

(1) Blowers . The supplying of air by blowers for the activated
sludge process constitutes a major power requirement . Blowers will be
provided in multiple units, with arrangement and capacities to meet the
maximum oxygen demand with the largest unit out of service .
Positive-displacement rotary and centrifugal blowers are acceptable.
Centrifugal blowers will be permitted only when unit capacity
requirements call for free air flows equal to or greater than 15,000
cfm . As a conservation measure, sludge-digestion gas can be more